

Test Report (SVHC)

No. CANEC1710142002

Date: 25 Oct 2017

Page 1 of 17

DONGGUAN TONGRUIKAI NEW MATERIAL CO.LTD.
 SHENZHEN TONGRUIKAI NEW MATERIAL CO.LTD.
 YONGMAO GROUP,RENZOU TOWN,SHATIAN DISTRICT,DONGGUAN CITY,
 BUILDING NO.16,HEJING INDUSTRIAL PARK,HEPING VILLAGE,FUYONG SUBDISTRICT OFFICE,BAOAN
 DISTRICT,SHENZHEN CITY.

The following sample(s) was/were submitted and identified on behalf of the clients as : Hot vulcanized silicone rubber and liquid silicone

SGS Job No. : CP17-051803 - SZ
 Model No. : TRK2070H
 Client Ref. Info. : TRK10**,TRK11**,TRK20**,TRK21**,TRK31**,TRK32**,TRK33**,
 TRK34**,TRK35**,TRK36**,TRK40**,TRK41**,TRK42**,TRK43**,
 TRK45**,TRK51**,TRK61**,TRK62**,TRK63**,TRK70**,TRK71**,
 TRK72,TRK73,TRK74,TRK75,TRK76**,TRK81**,TRK82**,TRK91**,
 TRK92**,TRK95**,KT20**,KT22**,LSR1*12,LSR2*18,LSR3*18,
 LSR5*16,LSR5*16,LSR6*16,LSR7*16,LSR8*16,LSR7*18,LSR7*19,
 LSR9*16,TH2216.

Date of Sample Received : 25 Sep 2017
 Testing Period : 25 Sep 2017 - 29 Sep 2017
 Test Requested :

As requested by client, SVHC screening is performed according to:
 (i) One hundred and seventy four (174) substances in the Candidate List of Substances of Very High Concern (SVHC) for authorization published by European Chemicals Agency (ECHA) on and before Jul 7, 2017 regarding Regulation (EC) No 1907/2006 concerning the REACH.

Test Results : Please refer to next page(s).

Summary :

According to the specified scope and evaluation screening, the test results of SVHC are $\leq 0.1\%$ (w/w) in the submitted sample.

PASS



Unless otherwise agreed in writing, this document is issued by the Company without its General Conditions of Service printed hereon, available on request at <http://www.sgs.com> or <http://www.sgs.com.sg> and, by electronic means, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com.sg/terms-and-conditions-electronic-documents>. Attention is drawn to the limitation of liability, indemnification and jurisdiction clauses defined therein. Any holder of this document is advised that information contained herein reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not constitute either a guarantee from assuming of their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results stated in this test report refer only to the samples tested.

Attention: To verify the authenticity of incoming inspection reports & certificates, please contact our compliance: 86-755-85017915, or world: 0025420004@sgs.com

Wholesale Sales: P.O. Box 10000, Singapore (Singapore) 110000 | Tel: 65-63371000 | Fax: 65-63371010 | www.sgs.com
 中國 - 廣州 - 經濟技術開發區科學城廣汕路1100號 郵政 510663 | 電話 810003 | 傳真 81001010 | sgs.com